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PARTS BOOK

EMELRAN, EEERS, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

1. Ml #8 43 /Machine body

2. $tHF 54T E/Needle bar and thread take-up mechanism

3. [ERI% & /Presser foot mechanism

4. %R % E /Feed mechanism

5. Ie#a % & /Rotary shuttle device FS Bs e 2 W Name of parts Fe ES HE & W Name of parts Fe Ee HE £ Name of parts Fs ES HE & Name of parts
1 [115010701 | 2 | #&E=E155 Rubber stopper 15.5 1 101031601 | 1 | #$TSM7.14 Screw SM7.14 1 1101054501 | 1 |#@$TSM3.57x40-9.5 | Screw SM3.57x40-9.5 1 1101063301 | 1 |ZEHehiE Feed crank
2 |062710812 | 3 | #247SM4.76x28-9 | Screw SM4.76x28-9 2| 152205901 | 1 | EtiFHR Needle bar crank 2 |101054601 | 1 |®A37 Gasket 3.7 2 | 101063501 | 1 |#2§TSM4.76 Screw SM4.76
L 3 3 |168010201 1| ®mR Panel 3 152206101 1 | EHETHE Front sleeve of upper shaft 3 168030301 | 1 |#RERHETF Foot lifter 3 1101062401 | 4 |#$TSM3.57 Screw SM3.57
. 4 |168010301 | 1 | E# Panel pad 4 | 014770632 [ 4 | #R$TSM6.35 Screw SM6.35 4 1081004070 | 1 |ommEP4 0-ring P4 4 [101063401 | 1 |sHisme Feed crank pin
[ 5 |101001001 | 1 | mmme Oil window gasket 5 | 101031801 | 1 | #4TSM7.14 ScrewSM7.14 5 1102050601 | 1 |HEEMOE Presser foot cam 5 [101061701 | 1 |MdEKER Crank long connecting rod
v 6 1101090901 | 1 | ## il window 6 101034201 | 1 | HEROH Oil quantity eccentric pin 6 115034301 | 2 |WfI#E$TSMA476 Axis screw SM4.76 6 101061602 | 1 |H4mREEH Crank short connecting rod
g 7 |168010901 | 1 |#m=3zs Rubber stopper 37.8 7| 115081601 [ 1 | OREG.5x1.8 0-ring 6.5x1.8 7 1115034501 | 1 |#{z#EISM635 | Axisscrew SM6.35 7 | 101060901 | 1 |wmiEires Feeding connecting rod pin
8 125010701 | 1 | RERER Rear window panel gasket 8 | 101034301 | 1 |HEHE Oil quantity pin sleeve 8 115034601 | 1 |EEEAFH Knee lift handle 8 |101061801 | 1 | Swing plate connecting pin
9 [062710812 | 11 | tmTSM476-28x0 | Screw SM4.76-28x9 9 | 152206204 | 1 | Lih Upper axis 9 168030001 | 1 |HEHHF Lift the presser foot lever 9 |168041301 | 1 |[wnimmAE Switcher right pin
3 10 |125010601 | 1 | EEa Rear window 10 {101032101 | 1 | &Nl Winding drive wheel 10 |101052001 | 2 |ineremss Front lever threaded pin 10 | 166200101 | 1 |sEhineE Swing seat
1 |115011401 | 4 | #mszss Rubber stopper 8.5 11 014500832 | 2 | £2$TM5x8 Screw M5x8 11 |101052101 | 1 |msmige Oil-proof rubber pad 11 | 166200301 | 1 |ZmEmEzs Swing seat fixing clip
2 12 1101011001 2 | ®EE125 Rubber stopper 12.5 g 014760832 1 EgSN;;.;SXZS-S f}crew ShMSf.t95|x28»8 12 [168031001-1 1 |¥REMIAETFIFF Lever of the presser foot 12 | 166200701 1 | EEhREREE Swing plate connecting pin
45| 13 |o28060246 | 4 |zmmmpTe Spring washer T6 I }Sﬁ’gi‘z’ggl ] o m;;,@ Upp:: :hgﬂ ::t:": . 13 [101056301 | 2 |zm635 Washer 6.35 13 [o018501432 | 2 [@sTMsx14 Screw M5x14
14 |101013301 | 1 |7zss Kong plug 8.8 15 | or2sot0m2 | 2 |emscro ngw M1 iningring 141101075201 | 2 |k&Es Circlip E5 14 166200201 | 1 |stiEizanm Needle pitch swing axis
4 15 |152205101 1 SHEERBOEH Needle plate chip guide cover 1% 101030601 1 HE%FF;THE Thread take-up ol sleeve 15 115034201 1 |HREHERER Presser foot lifting cushion 15 1166201501 1 |O&[E8.1x1.8 0-ring 8.1x1.8
16 |152205201 1 | BEOERE Chip guide cover leaf spring 17 | 115025302 | 1 $;@ ! Handwheel 16 1115024801 | 1 [4$TSM6.35 Screw SM6.35 16 | 166200401 | 1 |E#HSEHE Swing guide crank
( 17 1025040132 | 1 | F#E4 Flat washer 4 18 | 018502532 | 2 | eTmsaas Screw M5x25 17 1168031801 | 1 |EHZE Rod guide 17 1018501632 | 1 [#2$TM5x16 Screw M5x16
18115012501 | 2 | @147 Rivet 19 | 028050246 | 4 |wmsmTs Spring washer TS 18 [168031501 [ 1 |BEBTEM Regulating screw asm 18 [ 166200402 [ 1 [stiFiEiziiiask | Connecting column slider
19 [115012301 1 GIEL Machine code 20 166210501 1 I!’mmm@# Spindle motor assembly 19 1101050301 1 | BESH Pressure regulating rod 19 ] 166200601 1 | BN A Drive crank pin
20 |124120901 1 SHENER Oil volume window panel 2 115024001 1 | Oil seal 20 125050401 1 |AE#E Pressure regulating spring 20 | 012500536 1 |4B$IM5X5 Screw M5x5
21 |125013001 | 2 | H®E#E152 Rubber stopper 15.2 2 | 168021102 | 1 | tmEmE Rear bushing of upper shaft | 21 [101050501 [ 1 |E# Pressure bar 21 | 166200501 [ 1 |BIEERZNEHE Backstitch drive crank
221101011401 [ 1 | #%K%E209 Rubber stopper 20.9 23 | 012061032 | 1 | ETMex10 Screw M6x10 221101050901 | 1 |EHERHE Rod sleeve oil-proof ring 221101060601 | 2 |#mOEIST Eccentric screw
23 |115011001 1| =105 Rubber stopper 10.5 24 | 101030201 1| sty Thread take-up link pin 23 101051001 | 1 |EHWE Compression rod bushing 23 | 101060102 | 1 |[ZEHAHH Connecting rod assembly H
24 168011701 | 4 | s Floor support 25 | 115021402 | 1 | z@ES Washer 8 24+ 1152206802 | 1 |ERI3/16 Presser foot 3/16 24 1101063701 | 1 [#ESM7.14X28 Nut SM7.14x28
25 1152205301 1 SEOERBET Chip guide cover screw 26 101020201 2 | #B57SM4.37-40x6 | Screw SM4.37-40x6 25 101051301 1 it Finger guard 25 101063601 1 TR Crank
26 |152204801 1 HEERES Needle plate chip guide 27 167206401 1| sHiFEthiman Needle bar slider groove asm | 26 115031001 1 |#8$ISM3.57 Screw SM3.57 26 | 101061101 1 | HIE2$TSM7.14x28| Axis screw SM7.14x28
27 1152204901 1 NSRS Needle plate chip guide pad 28 152206301 1 |4t Needle bar 27 | 168033701 1 |fREMTRAF Presser foot lifter 27 | 115047001 2 |#24TSM3.18 Screw SM3.18
28 [152204501 | 1 | §HiRistE Needle plate stopper 29 | 101040901 | 1 |4t TEM Needle bar lower sleeve M 28 168033601 | 1 |BkiZiEFHT#EE | Kneeliftrod rubberstopper | 28+ | 152206901 | 1 |&®Z3/16 Feed dog 3/16
29 |152205001 2 HIRSE B Needle plate chip guide screw| 30 152206601 1 | st &I Needle bar thread loop 29 168033501 1 thimimLE Crankshaft retaining ring 29 | 101062101 1 | FERAHEM Tooth frame components M
30 |115023501 2 | $$TSM4.37-40X6 | Screw SM4.37-40X6 31+ | 115024101 1 | #1$tDBx1 14 Machine needle DBx1 14 30 [152201701| 2 |#$7SM4.37x40-4 | Screw SM4.37x40-4 30 | 101062601 | 1 |485TSM4.37x40-7 | Screw SM4.37x40-7
32 | 101041001 | 1 | %$t4247SM3.18 | Needle screw SM3.18 31 166200902 | 1 |H&EEIHS Crank shaft 31 | 101062701 | 1 [@$TSM4.76 Screw SM4.76
Fe me e & W Name of parts 33 | 101040301 1 | $tHFLE Needle bar upper sleeve 32 1166201402 1 |EMSMIE Presser foot reset spring 32 [ 101064001 | 1 |#2$JSM4.37x40-12 | Screw SM4.37x40-12
34 | 115025601 1 | Linoleum 33 166201001 1 |#hEMAI425TSM4.76| Bearing shaft screw SM4.76 33 | 168042601 1 |7 Feed shaft
1 101041303 | 1 iR AL Bevel gear assembly 35 115010801 1 | =85 Rubber stopper 8.5 34 1169034001 1 |5& Bearing 34 1115082801 | 6 |imE Linoleum
2 | 014760832 | 3 #5TSM5.95 Screw SM5.95 36 | 115023501 | 2 | #257SM4.37 Screw SM4.37 35 |168031301 | 1 |#fI325TSM4A.76x32 | Axis screw SM4.76x32 35 1168043901 | 1 |#HFH Lift the tooth shaft
3 168050302 | 1 B EHE Vertical shaft sleeve 37+ | 152204402 1 | §t#R3/16 Needle plate 3/16 36 | 166200801 1 & E IR i Drive crank 36 | 048140142 | 2 |#EC4 Retaining ring C14
4 |168050502 | 1 BHTHE Vertical shaft sleeve 38 | 101011801 | 1 |3ttRaAfs Push plate assembly 37 [166201101| 1 [f&EHOR Presser foot cam 37 101063102 | 2 |EAiATHE Front sleeve of feed shaft
5 [101041902 | 1 B3 Vertical axis 39 | 018504532 | 2 | 42§TM5x45 Screw M5x45 38 014060632 | 2 [#4TM6x6 Screw M6x6 38 1101062901 | 2 |E#mmisE Feed shaft retaining ring
6 | 115071401 | 1 HERI2ET Qil cap screw 40 | 125091301 | 1 | E4EFAH#R Panel oil-proof plate 39 1101052701 | 2 |BiAEEHE Oil-proof seal 39 1101063001 | 4 [#%ISM6.35 Screw SM6.35
7 | 115072601 | 1 | #$ISM437 Screw SM4.37 41 101034103 | 1 | LitimE Upper axle linoleum 40 |048050342 | 1 |wEES Retaining ring ES 40 | 166201601 | 2 |[wmf14x18.5x5 Oil seal 14x18.5x5
8 |125043201 | 1 it 0il wick 42 | 101034102 | 1 | LimEs Upper axle linoleum 41 |101032401 | 1 |®&TSM5.95 Screw SM5.95
9 |101042901 | 1 T Lower shaft 43 [ 115024801 | 2 | #B4TSM6.35 Screw SM6.35 8 | 103023501 | 1 |@s7sma76x28-14 | Screw sm4.76x28-14
10 | 168051902 | 1 THEHE Lower axle rear bushing 441101030701 | 1 | RS Connecting column screws 43 1101050901 | 1 |EHER#HE Rod sleeve oil-proof ring
11 | 115073401 | 2 e Oil seal 45 | 101062901 | 1 | E#sisE Feed shaft retaining ring 44 | 028050246 | 3 |mzmmETs Spring washer T5
12 | 115072001 | 1 2@ Tight circle 46 | 115085301 | 1 | OEE93x24 0-ring 9.3x2.4
13 | 014770532 | 2 | #57SM6.35 Screw SM6.35 47 | 101054601 | 1 | F@E37 Flat washer 3.7
14 | 115071601 | 1 pES] Oil seal 48 | 101090101 | 1 | #24TSM3.17x44-4 | Screw SM3.17x44-4
15 | 168051401 | 1 THEE Lower shaft front sleeve 49 [ 101030401 | 1 [ #k&iEsF Thread take-up link
16 | 115073301 | 2 | omE 0-ring 50 ] 101030501 | 1 | BRE&AT Thread take-up lever
17 | 115072312 | 1 TR Rotary shuttle assembly 51| 101030801 | 2 |iksHR Needle Roller Bearings
18 | 115072401 | 1 | #% Bobbin 52| 101030901 | 1 | $k&kieh Thread take-up crank
19 | 115072701 | 1 EREAN Rotary hook coverassembly | 33 | 101031001 | 1 f$HFERH Needle bar link H
20 | 101080701 | 1 | smsrsmssy Screw SM3.57 54101031101 | 1| k& iERsT | Crank right-hand screw
21 168052001 1 BERE splitter 55 101031201 1| $HiFEERE Needle bar connecting column
22 | 115072204 | 1 EREME Hook positioning hook




6 . {f5m;iiE/8 % & /Lubrication

7. B3 E /Threading device

8. Y1k % & /Thread cutting device

9. {E45FF £ 24 F /Back seam switch device

10. #5582 B /Control box device

p_l\)

¢ 7

N—N— N N—
33

//"- =

3
Fs Es e % M Name of parts FE5 Es e & Wm Name of parts
1 149090431 1 EE 32 S Reverse seam switch 1 1014500832 | 2 25T M5x8 Screw M5x8
2 062500616 | 4 $25TM5X 6 Screw M5 X6 2 1166210302 | 1 ETR Operation box components
3 115114801 2 | B&kU2 Wire clamp U2 3 166210401 | 1 BRRESE Signal line
4 102110302 | 2 BELER Wire clamp 4 1166210102 | 1 kay Electric cabinet
5 152207004 1 BIHEFEIS Back seam switch bracket 5 (101011701 3 #2£T M5x35 Screw M5x35
6 062300516 2 #2$TM3X5 Screw M3X5 6 1018502032 1 25T M5x20 Screw M5x20
7 1025050132 4 FHES Flat washer 5
36 8 [125110401 | 1 | miigms Rubber cap
Fe EEe e & W Name of parts Fe Ee HE & W Name of parts Fe EE HE & W Name of parts 11. Y1 71ER1E/Knife assemly 12. M4/ Accessories
1 [115031001 | 2 | #@$TSM3.57 Screw SM3.57 11101010901 [ 2 | #R§TSM4.76 Screw SM4.76 1 018501432 6 | B$TM5x14 Screw M5x14
2 [101000701 | 1 | #mgEEE Oil line fixing plate 2| 115090301 | 1 | ZFEiR Threading board 2 |028050246 | 5 | EHATS Spring washer T5
3 1101090601 | 1 | % Linoleum clip 3 ]168072901 | 1 | &E&kHEEHE Winder assembly 3 |o025050132| 4 |zm@s Washer 5
4 |101090301| 1 | mm Linoleum 4 101022501 | 1 | E&LE&E Winder gasket 4 166210201 | 1 | SirmHAY Stepper motor components
5 | 5040202 | 1 | REME2 Nylon tubing 3.2 5| 101022601 | 3 | 85T M5x10 Screw M5x10 5 [160110102] 1 | Tangent drive crank
6 101091801 | 1 | Limfeme Upper shaft oil supply pipe | 6 [ 101022701 1 | &7 Secant knife 6 |166201201| 1 | nemim Tangent crank
7 1101091601 | 1 | MRiEEsT Oil pump connecting screw 7| 101022801 2 | #ETSM3.57 Screw SM3.57 7 1125082201 1 |uInmE Cutter bush
8 115072601 | 1 | szTSM437 Screw SM4.37 8 | 168072101 [ 1 | £R&FERLAM: | Winder wire clamping asm 8 |o1a760832| 1 | szsTSms.95 Screw SM5.95
o 168061401 | 1 | wmmas Oil pump components 9 | 101022201 1 | #5TSM4.76 Screw SM4.76 9 |115112001| 1 | ;1EEEESE | Cutter drive crank spring
10 [101074701 | 1 | s$TSM5.95 Screw SM5.95 I }g?g;ggg} } ﬂgiﬁgﬁ%gﬁ# E‘grﬁfﬁ ::Jh“:;ekr assembly 10 [152207302| 1 | smiem Tangent limit crank
R EES i ipe joi . n 101081201 2 \2$TSM4.37 Axial screw SM4.37
E :g;gg;;g} 1 LE f_fi* gl" supply pipe ’f"."tt 12 [ 101020201 | 1 | #2$7SM4.37x40-6 | Screw SM4.37x40-6 1 152207901 7 %ﬁg Tool post connesting rod
Dg.‘iml uminum pipe join 13 | 168072501 | 1 | k&B|AHM Thread clamp assembly M 13 1115111600 1 | masmazy Nut SM4.37
13| 5040202 | 1| RAEHE32 Nylon tubing 3.2 14 | 101020401 | 1 | @$TSM5.95x28-7 | Screw SM5.95x28-7 ola. T
14 5050951 1 W%E M'agnet 15 125022201 1 BETMAXG Screw M4x6 14 168081701 1 Ik Toob older
15 1168062002 | 1 [ && Oil box cover 16 | 180000201 | 1 |%z4 Left line tick 15| 151030111 EES Stationary knife
161062350616 | 7 E%%ATM3.SX6 Screw M3.5x6 17 | 101010801 | 1 | #k&ifrsinz Protective cover 161115110401 ! $*?’§ﬁSM3'57 Flat head screw SM3.57
17 |168061802 | 1 HEEHE O!I box sealing ring 18 | 101020502 | 1 K4 Big hook 17 | 115116001 1 | E7ETEE leeq knlfe'adjustlng screw
1811680621111 1 | & Oil box 19 | 115111601 | 1 | @8 SM437 Nut SM4.37 18125082501 | 1| FHIVER Moving knife platen
191180085401 | 1 [ ;#3kiAf: Float assembly 20 [ 101022201 [ 1 | 42575M4.76-28X6 | Screw SM4.76-28X6 191125080401 | 3 | RFTM3XS Screw M3X5
20 028050246 | 6 | WELATS Spring washer T5 21 | 102020101 | 1 |®FR&:R Electronic clamp 20 101081401 1 | 317 Moving knife
21 025050132 6 |mms Washer 5 2 | 062400616 | 4 |mermaxs Nut M6 2 |115111301 | 2 | EsTSm4s7 Screw SM4.37
22 1018502032 | 6 | #2$TM5x20 Screw M5x20 23 | 168070201 | 1 | MmEH#E Electromagnet cover
23 (124123201 | 1 | BEER Wire pressure plate 24 | 125022801 | 1 | #agkmmi Loose wire electromagnet
24 1115080901 1 HHIZETMS Qil drain screw M8 25 062500816 | 2 | #2¢TM5X8 Screw M5X8
25 1168063001 1 OZE13x2.4 0O-ring 13x2.4 26 | 168070802 | 1 REISR R 5N Electromagnet Mounting Plate
26 |115080401 2| w0 Oil supply port 27 | 167123101 | 1 | REFHE Release rod bushing
27 1168062601 1 im0 Oil supply port 28 | 167122802 | 1 | #i%$H Loose pin
28 1115085501 4 MER Tubing clamp 29 062710812 1 #2$TSM4.76-28X9 | Screw SM4.76-28X9
29 5040202 1 RRME (i) Nylon tubing (oil inlet) 30 048040342 1 4EE4 Retaining ring E4
30 | 5040202 1 RRmE (i) | Nylon tubing (oil out) 31 167031702 | 1 |HETREMHE Release top plate return spring
31 1115011001 1 B ZE10.5 Rubber stopper 10.5 32 167305201 1 Hhra24] Axial screw
32 1115081501 1 ErisseT Adjusting screw 33 | 167035102 | 1 | M&TRiE Loose wire top plate
;i ?2;823%? f %%;;%6;1‘5 'cl')l;:;?r?gﬁtﬁ:![(it 13. BB F & & /Electronic knee rest Fs ES HE & Name of parts Fs Es HE E Name of parts Fs e HE E S Name of parts
35 062500816 2 $2$TSM5x8 Screw SM5x8 25 | 152202501 1 OBE16.6x2.4 0-ring 16.6x2.4 1 152200101 | 1 PITVRENERF(1) Drive connecting rod (1) 1 115072401 3 | RS Bobbin
36 1101092201 | 1 & Oilline 26 | 152202601 | 1 | n;FFEEfis Switch positioning pin 2 | 152200201 | 1 | $I7iE#FiEEH | Rod connecting shaft 2 | 115024112 [ 10 | #$DBX1—(#14) | Machine needle DBX1-(#14)
37 1125103901 1 BRI Magnet Mounting Screw 27 | 152202701 1| ey Positioning pin spring 3 152200301 | 1 IRENEF L Positioning pin 3 | 125120801 2| KEBBEE Head shock pad
38 (125101802 | 1 | ek Fuel nozzle 28 | 014760832 | 1 | 24TSM5.95-28x8 | Screw SM5.95-28 8 4 | 014600832 | 1 | #$TM6X8 Screw M6X8 4 | 115150401 | 2 | #lkE Head hinge
39 028060246 1 WEHRT6 Spring washer T6 29 | 152202901 1 T7iEa Cutter knob 5 152200501 | 1 YIT1INEFF(2) Small connecting rod (2) 5 | 101120501 2 | MEREE Head hinge sleeve
40 |101075101 1 FHE6 Flat gasket 6 30 | 152203001 1 MTIE Cutter block 6 101022801 | 2 #25TSM3.57-40X5 | Screw SM3.57-40X5 6 | 125120601 2| KERER Head shock pad
31 | 152203101 1 | @65 Washer 6.5 7 152200701 | 1 | KiE#HFiRst#% | Needle roller bearing 7 5050111 4 |Eg Shoe spikes
= = — 32 [152203201| 1 |#@SM595x28 | NutSM5.95x28 8 [ 152200801 | 1 | smkiEsF Cutter Dalian Rod 8 | 102120101 | 1 f#1K3ekE Head support
Fs S | #E & R Name of parts 33 | 152203301 1 | IR Adjustment frame 9 [ 152200901 | 1 | simirEs@) Bar connecting rod (4) 190 1;3;(5);(7)3} 1 j‘;giﬁm '\o"iTC;;ur:" oil can
34 | 152203401 | 1 | #4TSM4.37-40x8 | Screw SM4.37-40x8 10 | 152201001 | 2 | EEi&$H4RST Connecting pin screw i !
; ?2;3?:)2(1? ? E:—;{ggﬂji; izreezvli?/t‘:rii]riuit board cover 35 | 152203501 1 | #071% Cutter holder 1 152201101 | 1 PITIFFEEAE Bar connecting column 1; 1;313;3?1 1 ﬁfﬁgﬂm \'{‘V(l):)edflaCk assembly 2DR
3 166211601 1 BizE R As Induction circuit board 36 | 152203601 1 07 Cutter 12 152201201 | 1 E;%%‘ISM3.S7—40x9.5 Screw SM3.57-40x9.5 13 | 115151701 1 mgi;n(q:) Screwdriver (medium)
X 169053007 | 1 Eﬁ?”‘ﬁ}%gj Knee control sub 37 | 152203701 1 | gnme Cutter gasket 13 152201301 | 1 PINHHE Cutter bar bush 1 | 168210701 1 ‘%ﬁgﬁ# p ]
AYSEEES b3 onnecting rod assembly
5 |169053003| 1 | mizms Knee swing lever 38 | 115047001 2 | 2$TSM3.18-44X6 | Screw SM3.18-44X6 14 1522014021 1| 910 Cutter bar 15 | 152208201 | 1 |mmman Leakage chute assembly
6 |018401232| 1 | smeTMax12 Screw M4X 12 39 1152203901 1 | BEISM3.57-40x7.5| Screw SM3.57-40x7.5 151152200501 1| SIIFPREAG) - Cutter switch crank (5) 16 | 115151601 | 1 | @enen Screwdriver (small
7 [115021401| 1 | 2ms Washer 8 40 1522041011 1 | DINESR Cutter base guide 16152201601 (1 | FFXMMHMERET | Screw for cutter switch 17 | 5040104 | 3 |REH#3x100 | Nylon cable tie 3x100
8 |[169053002| 1 | mEzz Knee lifter support 411152204201 2 | IJIEESRE Holder guide ring 17 [152201701 1| WASRET11/64-40X6/ Screw 11/64-40X6 18 | 152208101 | 12 | AT Wood screws
o [160050501| 1 | memes Knee lifter spring 42 | 152204301 | 2 [ R$TSM476-28X 10| Screw sm4.76-28x10 18 152201801 f 1| FXRMMERG) | Connecting rod (3) 19 [ 169053001 | 1 |mFmmEE# | Electronic knee rest
10 |o4so070342] 1 HEE7 Thrust collar E7 43 | 152204201 1 | I7IESEEE Cutter seat guide washer 19 152201901 | 1 tﬂﬂﬂﬁﬂ&&% Roq connecting pin 20 | 166210601 T Speed controller
1 [169053005| 1 | mzmsem Hinge axis 20 |152202001 | 1 f S5I5FK4 Knife Clutch Knob Shaft 21 [ 166210801 | 1 |mmEs Power line
12 |169053004| 1 | m# Knee lifter 21| 048060342 | 1 | H4EEIE6 Retaining ring E6 2 | 15151801 | 1 [eenm) Screwdriver (large)
13 [o025040132| 2 | mp4 Washer 4 22101054101 | 1 | OFMES.Ix1.9 O-ring 8.9x1.9 23 | 152208001 | 1 |emmEze Chip guide slide bracket
14 021400306 2 |@EM4 Nut M4 15 23| 152202301 | 1 | YRR Cutter switch seat 24 | 152208101 | 15 | A#241ST42X25 | Wood screw ST4.2X25
SR HEC Knee hinge long axis 2
26 | 021400306 3 1Z2EM4 Nut M4




